

## Test Report

No.: SDHGR121002476FT

Date: Oct.12, 2012

Page 1 of 2

EUROPEA DE RODAMIENTOS S.L.

ADDRESS: AVDA. DEL MONTGO, 244 03700 DENIA (ALICANTE) SPAIN

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : O'CLOCK 2.5" CASTER  
Supplier : 31390060310201  
Test Performed : Selected test(s) as requested by applicant  
Sample Receiving Date : Aug.27, 2012  
Test Performing Date : Aug.27, 2012 to Sep.10, 2012  
Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of  
SGS-CSTC Co., Ltd.



Jack Yao  
Approved signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)

## Test Report

No.: SDHGR121002476FT

Date: Oct.12, 2012

Page 2 of 2

**Test Conducted: Clause 17.1 of ANSI/BIFMA X5.1 -2011 General –Purpose Office Chair – Tests,  
American National Standard for Office Furniture.**

Test Item	Test Method & Requirement	Test Result
Caster / Chair Base Durability Test for Pedestal Base Chair (Clause 17.1)	No loss of service after 2,000cycles over a hard surface with 3 obstacles and 98, 000cycles over a smooth hard surface without obstacles under a 102kg (225lbs.) load on the seat. Test stroke is 762mm (30in.) minimum. The caster should not separate under 22N (5lbs.) pulling force in line with the caster stem after the cycling test.	PASS

### Remark:

1. Only the test of clause 17.1 in ANSI/BIFMA X5.1 -2011, which was requested by client, was performed.
2. The content of this test report is copied from the test report number SDHGR120801980FT in full context.

The original test report Reference No. SDHGR120801980FT, issued date: Sep.10, 2012, was modified on Oct.12, 2012 according to original applicant's requirements, Following changes and additions are included:

- 1) Change of applicant's name;
- 2) Change of applicant's address.

### Photo Appendix



\*\*\*End of Report\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)